NNy, P
SN
MA) issw ENAS 5
; BN
R e
% ,ff:.:;;\ ¥ TESTIMNG
160008222171 W \l CNAS L0035
3t 5 T 1
No. WTS2020-0912
J A
fo W Hk 5
TEST REPORT
B oW A KJ400F-C400 hnigtEAe

NAME OF SAMPLE

& B 6

CLIENT

kK H:

BE (LR i BERL S A BR 22 7]

LA

CLASSIFICATION

OF TEST




i I AR

TEST REPORT
No. WTS2020-0912 5T 20
ERTIEAY KJ400F-C400 JigrE1s B AR —
RS RS HA-C400 e _
X JEE e X IR 8 5 11 9 )2
\‘4 Hﬁy_‘ £ = JN\
AL LEE b5 i FERHE A R A A oo HE 10142, 10143 (4 SHb )
e = S\ NS 7 = 7 =
£ % | EREOC) AR | | R RERCRREE 8 5 1 9 )2
101-42, 101-43 (A FFHX)
I AR AARYNTT 5 DX A b A7 R BT
e Y on 4 R FESAIMRF ARG R A 7] Moo Wb | B89 SWwmETI X 15 BHE—E
)Z
FE S B0 65 L= INDA —
FE SR 5 — FhAE 5 —
PR s 25 HhEET R —
6 25 51) LRI HhAEH —
BREH 2020 4£ 02 A 11 H se A H 3 2020 4£ 02 A 14 H
o A9 H GB/T 23332-2018 Jinili 42 I 35 H R4 TE DhRE

ZIEFE b)) @ RRHE R AR IRFE, KIE GB/T 23332-2018

Comas) x5 35 2Ry

B Hacao0 [¥] KJ4OOF-C400 it AEAR R S BEAT BR T DhBE T H ARG, A5 R W5 4 1.
m (BAUFZED
4]
N
" R
14 H
RS T B B K PR
% 4 MBE % 4 BRE % 4 fea

LTC-R-3384-GBT23332-A0




No.

WTS2020-0912

far il

TEST REPORT

B —: ity

LTC-R-3384-GBT23332-A0




i I AR

TEST REPORT
No. WTS2020-0912 5T E 4 W
oA = I I <
75 FE i 2471 60 151 H B P A4 FR R T R i H B 4n
eROMERE |
KJ400F-C400 it (AS 1.89) e »
1 el AT WA 4 T
t”:lﬁk’ﬁ:'fm lzf‘ jJFJb j(ﬂ%iﬁé?ﬁ‘ﬁ - e0.07 W40
(AS 1.90) o7
KR PERE AL
M 77vE: GB/T 23332-2018 Fit 3% E i 28 55 56 /7 1%
MR SoEOHAERE AS 1.89. KR A IKE AS 1.90
LR
R TR T Be ARl 25 SR
ESTE T 56 B ot e 2H B 75 5 TR0 2H B TR L FREEE (%)
G U B R
4.2x10° 4.7x10° 98.9
KJ400F-C400 (AS 1.89)
IVEFEAE N N
9.9x10° 2.0x10' >99.9
(AS 1.90)

LTC-R-3384-GBT23332-A0




No. WTS2020-0912

H
o
p=i
#
3
p=

L e ot Az B & TR

The test report is invalid without the official stamp of CVC;

2. RAeXRRB=EHMEE, S0 H SRR
Any part photocopies of the test report are forbidden without the written
permission from CVC;

3. WEEER. #. AR

The test report is invalid without the signatures of Author and Reviewer;
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The test report is invalid if altered;
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Objections to the test report must be submitted to CVC within 15 days;

6. —MBEOL, ZFTAINGES RO Frsfiles: ih A 24

Generally, commission test is responsible for the tested samples only;
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As for the test result, “—” or “ N” means “not applicable”, “/ "means “not

” o«

testing”,“P” means “pass” and “F” means “fail”.
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Address: No.3,Tiantaiyi Road,Kaitai Avenue,Science City,Guangzhou,China
HE B 4 5 (Post Code): 510663

H, 1% (Tel): 020 32293888

f&  E(FAX): 020 32293889

E-mail: office@cvc.org.cn

http: //www.cvc.org.cn
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